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CERTIFIED MILL TEST REPORT

DATE 9/08/11 NUCOR'YAMATO STEEL Co.. 100% MELTED AND MANUFACTURED INU.S A.
P.O.BOX 1228 .‘ BLYTHEVILLE AR 72316 All shapes produced by Nucor-Yamato Steel are cast
INVOICE NO. 432445 and rolled to a fully killed and fine grain practice.
BILL OF LADING 37243 ,34 ACEROS DE GRADO C/O GULF STREAM MAR ﬁ ASTM A992/A992M-06a AST2/A572M GRS0-07
i PORT OF BROWNSVILLE £ ASTM A709/A709M-09 GR50 (3459)
CUSTOMER NO. JFTPH) P G| ASTM A709/A709M-09 GRSOS (3455)
BROWNSVILLE, TX || ASTM AG6/AM-09
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e TEM | oy | wear | VELO smenars | staenor [EEONG| 2 reneae] C |Mn | P | S | Si | Cu | Ni | CrjMo|V | Cbj CE
TE:SIL PSI PSI % :F FT-LBS sn |Pem ¢
RAT) MPa MPa %. [o] JOULES
1[Ww24 - 68.0f 1|367101] .82| 63000| 77000| 24 . .08/1.35 .011|.020| .28 .28| .09 .09 .03] .06|.002} .37
40" .83| 65000 78000 23 .01} .19
w610 x101.0 434 531 24
12,192 M 448; 538( 23
2 W24 - 68.0| 2|367103 .81| 60000 74000| 24 .0811.35 .014|.024] .29} .28} .09} .10| .03] .06|.002| .37
40" .83} 62000] 750001 25 .01 .19
W610 x101.0 414, 510| 24
12.192 M 4271 517 25
3 W24 - 68.0/ 3[369501 .78/ 52000 67000| 27 .07] .94} .009(.023| .23| .25 .08 .08| .02 .00{.017| .27
40" . 78| 52000 67000| 28 .03] .15
W610 x101.0 359, 462 27 i
12.192 M 359 462 28
4 W24 - 68.0] 44(369545 .81| 56000 69000 25 .07]11.00f .014}.024) .21} .27} .10/ .08} .03j ... .0l9} .28
40" .81] 56000| 63000| 25 .01 .15
W610 x101.0 386 476 25
12,192 M 386 476| 25 |
5|W24 - 68.0| 66{369547] .81 57000| 70000| 26 .07(1.02| .012|.028{ .22 .27| .09 .07| .03] .00|.022 .25}
40’ .81| 57000 70000| 26 .03] .15 !
W610 x101.0 393 483 26 : |
12,192 M 393 483 26 i
6 W24 - 68.0| 87369549 .79] 53000 67000 26| . .07] .92 .010(.023| .23} .26} .10} .06} .03{ .00|.017| .z:
40 .80| 53000| 66000 28 .01} .15
w610 x101.0 365 462] 26
12.192 M 365 455| 28
7 W24 - 68.0| 39369551 .78|53000] 68000| 24 .08 .90[.014].024| .22| .26] .11} .08| .04] .09 ...
40" .78| 53000| 68000 25 01 el
W610 x101.0 365 469 24 -
12.192 M 365 469| 25 ;
8 W24 - 68.0] 1369553 .79(53000 67000( 26 .07] .93] .012}.025| .22| .27| .11 .08| .03| .Cii...-,
40" .80 53000| 66000 26 .01 .1t |
W610 x101.0| 365 462| 26 L
12,192 M 365 455| 26 J[
| Pcn-C'S_;tm*C_Lf!i_tCLf%G_\:_J-SIWmLN CARBON2852A$W:CE-u(i::d(lil‘lW)=£+M':I.::{(.Cr:rr:Iw:;)g;(Ni+€u)lls c\wmbnbm-:m:u,onxcwqaa\mm.mmr)ﬂ.»(%sonrmpw,wxmuwm.mmxs.n-nau%cu)z
ELONGATION BASED ON 8.00 INCH GAUGE;E:&?TH STATE OF ARKANSAS COUNTY OF MISSISSI
i . SWORN TO AND SUBSCRIBED BEFORE M
I hereby certify that the contents of this report are
accurate and correct. Al test results and operations W 8 09/1
performed by this material manufacturer are in Day ot -
compliance with the requi i :
spec‘?!ications Itistl:: ine :ﬁ‘ar;':::i:;:gigr’; glat:::::bove. QUALITY ASSURANCE ‘C’AM Waﬂu NOTARY 9

O &/
CUSTOMER COPY MY COMMISSION EXPIRES  10/21 /201300 >




